i ASSEMBLY INSTR TI
THeME SOURCE SS NSTRUCTION

DESCRIPTION : MIRRORED WARDROBE  ITEM NO : GIANNA WARDROBE

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts, which may have come loose inside
the carton during shipment. Identify and count all parts and compare with the parts list below.

(L)
HARDWARE LIST & STEP
STEP NAME DRAWING | PIECE
(1) | CONCEAL HINGES (A) o 6 pos METAL DRAWER RAIL (A) & CONCEAL HINGES (A) & - E]J .
SCREW (14mm) ) 12 pes SCREW 14mm x 3 pes SCREW 14mmx 2 pcs \/ i
METAL RAIL (A) SraE— 4pes
SCREW (14mm) ) 12 pes
NAIL LEG =) 4 pes PVC V BRACKET MINI FIX (B)
PVC V BRACKET S 2 pes j‘ & SCREW 14mm x 2 pes ®
SCREW (14mm) - 4 pes ‘ | |
MINI FIX (B) = 4pes ! ’
WOODEN DOWEL =) 4 pes B&C
(2) | CONCEAL HINGES (B) | e/ 6 pes A R b
SCREW (14mm) ) 12 pes WOODEN DOWEL
ALLUMINTUM HANDLE 2 2 pes ) 3)
SCREW (12mm) ! 4 pes z‘%’
(3) | MINT FIX (A) [o==s I\ 4 pes 2 H . CONCEAL HINGES (B) & MINI FIX (B) 5
MINI FIX (B) = 2 pes . g , SCREW 14mmx 2 pcs =
WOODEN DOWEL = 4 pes A
STOPPER E=r 1 pe * Sy
(4) | MINT FIX (A) g\ 10 pes > S P R ,% ,,,,,, o . MINI FIX (A)@ -
MINT FIX (B) = 8 pes FENa | 1 WOODEN
(5) | METAL RAIL (B) 4 pes by 1 ) /7 F&G DOWEL
SCREW (14mm) ) 8 pes —
(6) | ALLUMINIUM HANDLE 2 2 pes
4 :
SCREW (12mm) 2 pis HANDLE & SCREW 12mm x 2 pes
JCBC SCREW ammr | | 10 pes @ )
(7) | JICBC SCREW Qoo | 24pes S s =
MINI FIX (A) DRAWER } !
9 4 Hes [e] | | o
(9 |NAIL ) 34 pes RATL (B) (Left) ‘ 0 @i |
(10) |HANGER POLE e —r (Y & SCREW 14mm x 2 pes o | | o
| |
ALLEN KEY = 1 pe @ @ @ £ E
SAFETY STRAP 1pe ‘
WALL PLUG =3 I'pe H&T kot }
7/8" SCREW <) 1pc - ° B B T
SCREW (12mm) B 1 pe g | T m“ER Rioh
‘ 2&2 (B) (Right)
e & © | ‘é ®©0 & SCREW 14mm x 2 pes
1&1 L E £
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EXTRA NOTES : SAFETY STRAP

STEP 1 : DRILL YOUR WALL AND INSERT THE WALL PLUG

Q\ -
',Qg

WALL PLUG

STEP 2 : ATTACH THE STRAP TO THE WALL PLUG WITH THE 7/8" SCREW

=Y

g'

WALL PLUG

< 7/8" SCREW
q llll(l(l(ll.‘

STRAP 150mm

STEP 3 : ATTACH ONE END OF THE STRAP TO THE REAR OF THE TOP PANEL

USING THE 14mm SCREW

SCREW (12mm

G

STRAP 150mm

HARDWARE LIST :
i STRAP (150mm) - 1 Pc

2) S== | WALL PLUG-1Pc

3) ) 7/8" SCREW -1 Pc

4) eI SCREW (12mm) - 1 Pc
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